

Distributor Certificate

1st May 2020

We are the manufacturing firm from M/s WTK Technologies (M) Sdn. Bhd. located in 6, Jalan BA/13, Kawasan Perusahaan Bukit Angkat, 43000 Kajang, Selangor, Malaysia do hereby authorizes Ken-Air System Services Sdn. Bhd. located at No. 22A, Jalan MJ 14, Taman Industrial Meranti Jaya, 47120 Puchong, Selangor to represent our Personal Protective Equipment PPE (isolation gown set & washable mask) in the Selangor and Klang valley region for non healthcare sector.

This certificate is valid for one year from the date of this certificate.

Sincerely,



K. P. Oh
Managing Director



Report Number :

SINT20804019



SINT20804019
ORIGINAL

Intertek Testing Services (S) Ltd.

5 Pereira Road, #06-03 Asiawide Industrial Building, Singapore 368025
Tel:(65) 6388 8666 Fax:(65) 6382 6268 E-mail address:singapore.softlines@intertek.com; RCB Reg No. 197401138D
The report shall not be reproduced wholly or in parts without written approval of the laboratory.
Attention is drawn to the terms and condition for testing printed overleaf

TEST REPORT

NUMBER : SINT20804019

DATE : 18-May-2020

TEST CONDUCTED (AS REQUESTED BY THE APPLICANT)

1. Anti-Bacterial Finishes on Textile Materials

(AATCC 100-2012)

Requirement

	<u>Staphylococcus</u> <u>aureus ATCC 6538</u>	<u>Klebsiella</u> <u>pneumoniae ATCC</u> <u>4352</u>	99%
Control	1.9 x 10 ⁵	1.5 x 10 ⁵	
0 Hour (B)	1.7 x 10 ⁵	1.4 x 10 ⁶	
24 Hour (A)	8.5 x 10 ²	2.5 x 10 ²	
% Reduction (R)	99.50	99.82	

REMARK:

CFU /SAMPLE = COLONY FORMING UNIT PER SAMPLE

(%) Reduction (R) = 100 (B-A) / B

WHERE:

(A) =THE NUMBER OF BACTERIA RECOVERED FROM THE INOCULATED TREATED TEST SPECIMEN SWATCHES IN THE JAR AFTER "24 hrs" CONTACT TIME

(B) =THE NUMBER OF BACTERIA RECOVERED FROM THE INOCULATED UNTREATED CONTROL SWATCHES IN THE JAR AT "0 hr" CONTACT TIME

END OF THE TEST REPORT

This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which it is provided and on the basis of instructions and information and/or materials supplied by Intertek's Customer. The test results relate only to the specific items tested and are not intended to be a recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless Intertek provide express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party. Intertek do not accept any liability if this report is used for an alternative purpose from which it is intended, nor do Intertek owe any duty of care to any third party in respect of this report. Except where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of Service which is available on request or can be obtained at <http://www.intertek.com/terms>.